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1. KSR (SAMPLE DESCRIPTION) :
R & g | BRRERM BB oH %

Name of sample

Lithium Iron Phosphate
Battery

Specifications

GBS-LFP160Ah-A

Z £t B fu
Client

WL AE DU S B RE A IR A 7]
Zhejiang GBS Energy Co., Ltd.

ZE 6 AL Hb hE
Add. Of Client

AL AERYT ISR 6 5

No.6 Beithuan East Road, Yuyao, Zhejiang, China

Ao L) | LN B g AR IRA R A A
Manufacturer Zhejiang GBS Energy Co., Ltd.
i i R
Trademark L e PD/ Lot No.
Howm B ' MERE/HRERS
HLC 40 4> _ 160Ah/GBS-LFP160
Quantity of Rated Capacity/ Cell
40pieces of cells Ah-A
sample Model

LA/ S SR

e N E £ 78 AR

) 3.2V Maximum  Continuous | 160A
Nominal Voltage
Charge Current
. ROKH B R
7T OH OB R , .
80A Maximum Discharge | 160A
Charge Current
Current
7 HL A IR R
7 H PR H R R
End of Charge | 8A 3.65V
Limited Charge Voltage
Current
2 SO | o S N BOS BoE FR OB
2.8V ] 160Ah
Cut-off Voltage Cell Rated Capacity
b B R \ o
: Bk B i H
Energy capacity of | 512Wh 5.0kg
Single Cell net weight
cell
L s W W 2K gl | BERR
Plan No. YQEALL00230 Test Type Commission test
P = S R vl B
Means of lﬁf
Sending

Sampling

v

,
ya
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2. WiRKTH (TEST ITEM)
1. EEEHL (Altitude simulation) 5. 4MEFEEE (BExternal short circuit)
2. IRE L (Thermal test) 6. £5E (crush)
3. #RBNALS (Vibration) 7. 5&RHH (Forced discharge)
4. M3 (Shock)
3. AR I A R AR TR R
Major instruments of measurement used in the test:
LN E
=22 M5 B Instruments of measurement used in the test
e T i L S FeeA BB
Name of equipment Model Due date
HAE LR R 4
BRI RS 17020 2021.08.04
Battery module test system
= AR KﬂﬁVEE‘{mE%q:I%W BE-8203-1800 2021.04.19
1 Altitude e
simulation BT AR TC150K 2022.03.01
Electronic platform balance o
. ﬁ%ﬁ}iﬁié FLUKE-289¢ 2021.11.19
Digital multimeter
Y *"‘Q NiBE=S V2
BRI RS 17020 2021.08.04
Battery module test system
PR AR R AR A
i i Fast test box for damp and heat BTKS5-2275C 2021.06.08
2 R change
Thermal test I
: TEK TCI150K 2022.03.01
Electronic platform balance
B TR FLUKE-289c 2021.11.19
Digital multimeter
3 SR y
PR BRI IR R 2 17020 2021.08.04
Battery module test system
“hHiEAH &
V.b%fb%j ”h. FD-EV-300 2021.06.02
) JEEIRIS ibration Machine
Vibration L5
ara TCI50K 2022.03.01
Electronic platform balance
BF AR FLUKE-289¢ 2021.11.19
Digital multimeter
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%
Fe MR 5 5 Instruments of measurement used in the test
NO: | Testitem 475 WS Bt 2
Name of equipment Model Due date
IR ZE R 5 4
BILERALI ARG 17020 2021.08.04
Battery module test system
Y AN
ik e BS-IS500 2022.01.07
3 T iRs Impact tester
Shock .
T E TC150K 2022.03.01
Electronic platform balance
?&%ﬁﬁﬁ.% FLUKE-289¢ 2021.11.19
Digital multimeter
y Sl Z 4
BRI R 5 17020 2021.08.04
Battery module test system
NI R
5 | External short LA A S AL FD-WD-1500A-3 2021.05.27
S Large current short-circuit tester
circuit —
BE R LR8431-30 2021.05.27
Data acquisition instrument
SHy K ZH T 2 4
BIRERAIN R R 5 17020 2021.08.04
Battery module test system
E7195S 5 N
6 BRI AL
Crush Extrusion needle machine BE-00d 20025
iﬁ?@x%fx LR8431-30 2021.05.27
Data acquisition instrument
Itk K 2 Sl Z 4
BRI A5 17020 2021.05.26
. Battery module test system
7 Forced Yot LR8431-30 2021.05.27
dlsghanse Data acquisition instrument
A T 1K IT8702/1T87221T872 5021.12.01
Adjustable electronic load 3/1T8733 T
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4, PAITH 73 THE  (Item verdict)
T H ERLE TR 45
ITEM SAMPLE NUMBER CONCLUSION
T.1 = EHHL (Altitude simulation) Wit (PASS)
T.2 i&E R (Thermal test) W3 (PASS)
e I C1-C5
T.3 #&R3h5e (Vibration) Wi (PASS)
. C6-C10
T.4 % (Shock) @it (PASS)
T.5 #MEB%EE% (External short circuit) Wik (PASS)
16 B h C11-C15
. >, CI'LIS 3 \\
jt/ (crush) i o @i (PASS)
T.7 i fE 7 (Overcharge) — -
T.8 3841 F(Forced disch 210
; JI orced discharge by
( ge) o @i (PASS)

PiAH (Notes):

T.1-T.5: C1~C5 95— A I 78 & 78RR R Bt C6-C10 24 25 S Fefl i A i Jm
TEA TR RIRAS B FEIE ;

T.1-T.5: C1~CS5 are five batteries at first cycle, in fully charged states; C6-C10 are five
batteries after 25 cycles ending in fully charged states;

T.6: Cl1~C15 AFE— 7B 50% %I AUE A ERER BA; C16~C20 4 25 178
THCER A 50% 13 E 28 R A HY R s s

T.6: C11~C15 are five cells at first cycle at 50% of the design rated capacity, C16~C20 are five
cells after 25 cycles ending at 50% of the design rated capacity;

T.8: C21~C30 5 —/M 70l F A 1 8 2 I B ARES B RS C31-C40 9 25 AN FE i A 1 JE
TR RRAS BT .

T.8: C21~C30 are ten cells at first cycle in fully discharged states; C31-C40 are ten cells after
25 cycles ending in fully discharged states.
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5. MR 773 (TEST METHOD)

/N Yt B R 2L 06 IR HEAT IR IE T.1 & T.5. 56 T.6 AN T.8 S AR 53 4hsl i
T e B . REE T.7 AT LA R ETE RS T.1 & T.5 Hh i A iR IR0 A 2 1t
17, DMEMNRAS B 7o e IR i FRT A
IR R AR T
JFR B R (%)=(M1-M2)/M1*100
X M1 RSB RTFRE, M2 RIREERE. WRERAANEL TRIIEE, B0
NETo AR
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted
using undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled
batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M2)/M1*100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does
not exceed the values in Table below, it shall be considered as “no mass loss”.

Rt B AR T 2 5 B M JREH K IRE
Mass M of cell or battery Mass loss limit
M<1 7 (g) 0.5%
1 7 (g)<M<75 Ta(g) 0.2%
M>75 Fi(g) 0.1%

T.1 =EREf

B B Vb R ER T E S AE T 725 T EIR T 11.6kpa FIAIEIE TN (20°C+5°C) FEME
/b 6h.

TR EMALBR. THS. BEE. BHE. Tlkk, FEEA LR A
Y FE i ZH 7E R S O T LR AN T RAE T IX — SRR E R 90%. A < EER
ANFEH T 52 ARSI LS Rt AT Bt 2

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6kpa or less for at least six hours at
ambient temperature(20°C+5C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged states.
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T.2 ®E R

I FE R M A B Se B R IIR E & T 7202 C A& TR E /D 6h, 5 FARKIR
FEZET-4022 C 5 FAFIZE D 6he PR i g0 I AE 2 8] # f KB (8] [B] B 9 30min. f%
FFEEHT 10 IR, EENE R EBABEMATERIZRE (20£5C) T 24h. X
KA AT 2, 55 T ot i 38 ¥R B i i (8] 22 /b R A 12

ORI EMA LB THER. TR, BHEMTE K, FHSMN R A
B ARG S I TP RS L E AN /N T HAE S TIX — AL AT E R 90% o B RHEEMER
ANE R T 58 2R AR 13 E F v AT FE 2

T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature to
72°C+2°C, followed by storage for at least six hours at a test temperature equal to -40°C+2C.
The maximum time interval between test temperature extremes is 30 minutes. This procedure is
to be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature(20°C+5°C).For large cells and batteries the duration
of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged states.

T.3 #kzhid 5

VAN E 2 B [E TR &, BEARIERERIARTE, e o] SE AL FE RS
PRENN R BT, XTI AE 7THz F1 200Hz 2. 18], F[EF] 7Hz, ¥EN 15min.
X —HRBhid AR AT =N AH B B B 3 A e — 7 R B BT 124R, F 8 3 /N
Horp—/NIRB 7 1) 205 ity T 9 L

VEXTE AR AR, MRREAE 12Kg FEMAEA CERA/NYBERZE),
X 12Kg S R B A B A

XTE AN AR . M THz FFUR, fR¥F 1gn MERIEE, HENZFEILZE] 18Hz.
PRIEPRIFLE 0.8mmC S A% 1.6mm), F-HE I 2 B 2 oK INEE 2 2 8gn(MNFE 2] 50Hz),
PR3 8gn B RN H AR %] 200Hz.

PR : M 7Hz FFiG, PREF 1gn MK INEE, HEMNZFEIAE] 18Hz. RIGEIR
FF7E 0.8mm (BfWHE 1.6mm), FFEEIIIR E 2| KINEEIAR] 2gn (JXR 2] 25Hz), fR
FF 2gn HOKINIE E H 2038 i 2] 200Hz.

R EMA TR THER. TEE. BHEEMLE K, 5 E b
M EH B FF % B R AN T E R TIX — R IG AT R 90%. B R HEMERANEH T 722K
FEPR S 1356 FR th F ERL b 2

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without
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distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall
be a sinusoidal waveform with a logarithmic sweep 12 times for a total of 3 hours for each of
three mutually perpendicular mounting positions of the cell. One of the directions of vibration

must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not
more than 12 kg (cells and small batteries), and for batteries with a gross of more than 12 kg
(large batteries).

For cells and small batteries: form 7 Hz a peak acceleration of 1 gn is maintained until 18
Hz is reached. The amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurs (approximately 50 Hz).A peak
acceleration of 8 gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: form 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration of 2 gn occurs (approximately 25 Hz). A peak
acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire during the test and after the test and if the open circuit voltage of each
test cell or battery directly after testing in its third perpendicular mounting position is not less
than 90% of its voltage immediate prior to this procedure. The requirement relation to voltage is
not applicable to test cell and batteries at fully discharged states.

T.4 MEiLe

I FEVR AT 2 A R A S AR R e G e B b, IR E R MR BRI HN T
R A M RTINS i KR 150gn AURKH I 8] 6ms B IR G i«
B B B R VB 2 Z5E = AH L A0 R M B RV A 22 R T AL ) IR T R R = IR, 42
HHRITAEZ=kmd, BHER 18 i

AN H A 2 2 TR SR e S R IR L BOR T Rt i . KA A AT R A b A
BRI RFEERT 8] 11ms 2 IESZ B e, /N e i Bk h 35 G2 18] 6ms (24 IE52 0 o o

R TR A FR T E A& R /MEE N

b i/ NEAE IR E Rk fRp 52 e [

150gn B & ME A (gn)

/INERE — (100850> 6 ms

5
[ B

BBME

50gn R EH MIEE (gn)
KEh - (30000> 11 ms

7
i

BEUIME
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BB R ASE = ML EERN LR TR IETT a2 =kMd, &EHR
TREZ =k, SHEEx 18 k.

ZORMA A TSR, LHFR. A ERRNTE A, S0 EhmE
ML TE IR 5 I FF R R AN T AT X — IR BT BRI 90%. AR ERERAE
FIT 58 2 TR RS Bl 36 BT A s v 4

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each test battery. Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak
acceleration of 50 gn and pulse duration of 11 milliseconds.

Each cell or battery shall be subjected to a half-sine shock of peak acceleration depending
on the mass of battery. The pulse of duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries The formulas below are provided to calculate the appropriate
minimum peak accelerations.

Batten Minimurm peak scceleration Pulse duration
150 g, or result of formula
, 100850
N ) ACCRLerationt g, 1= {1 s |
Small batteries | VA mass* &6 ms

whichever is smaller

50 g or result of formula

O 30000

‘ Acceleration(g ) = || —— .
Large bauerics Vimass*) ims

whichever 1s smaller

Each cell or battery shall be subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of the
cell or battery for a total 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relation to
voltage is not applicable to test cell and batteries at fully discharged states.
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T.5 AMERFEES

B FFR B it SR B IR, (6N EIRAEIAS) S7C+4'C, SRJR (it i 4 7
S7TC+4'C AR RIMAMUNT 0.1Q MM FFF. X HE 4 1 NE A IS R TSN TR
REFEVE] S7C+4'CIRFHEEE D 1h,

FLR A A LA SEIR AR 170°C, JF BLZE WIS A2 i SR8 5 oh MY AR (K,
TR, TR

T.5 External short circuit

The cell of battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57°C£4°C and then the cell or battery shall be subjected to a short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57 C+4°C.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire during the test and within six hours after the
test.

T.6 EEH/FE

it CEHTHEAA/NT 18mm FEIFETE fitk)

TRE VLB O e PR IE IR |, —4R 316 BUAENERIE A O,
W E R 15.8mm=0.1mm, KEZED 6cm, SHRBRKmHMRE, R-HZKHE. K
9.1kg+0.1kg FIEEHEM 61cm=2.5cm mAb kA ZIFHEFIRFE RS XA, (FH—NLFEEE
R SRR E R /MO EEUESEE, BT 5 RREIESKFERE R 90 E
%

SHE T HRFE, N 5 F3H R P AT 3 SHBUE A O I E AR 15.8cm+0.1mm &
MREMOHHEE. 8 KIAFEREZ— &S
T.6 Impact/Crush

Impact (applicable to cylindrical cells greater than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A
15.8cm+0.1mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever is
greater. Type 316 stainless steel bar is to be placed across the centre of the sample. A
9.1kg+0.1kg mss is to be dropped from a height of 61cm+2.5cm at the intersection of the bar
and sample in a controlled manner suing a near frictionless, vertical sliding or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8cm+0.1lmm diameter curved surface lying
across the centre of the test sample. Each sample is to be subjected to only a single impact.

FE Oitie. 235, /440 b M EARN T 18mm MR i)
e BT B E T A RS, 555 BN, £ s ERE
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FEKZ19 1.5em/s. BERFEEET, BREIHILLT =GR —, BIRTARRRE /T
(a) TN /1 EIAE] 13kN=0.78kN;
(b) HIBAIHEE T FE 100mV BUE £
(c) HMAFERIFEHERER 50%LL E.
T A T B 80 s 7 M S 55 () — TR S . AL F0/0 R e b S P IE R I . [ A
TE FLtb N M\ 5 e T L1 T R
B — MR B E T 2 i R — R B R RE . EER 4R MER 6h. R Tm N A
Z AT AR BB i 56 1 F b B T RS AT
TR B A A A SRR S R AR T 170°C, iR 56 R T AR Ee 5 6h W EEE. T
K

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than

18 mm in diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells,
the crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall
be observed for a further 6h. the test shall be conducted using test cells or component cells that
have not previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not
exceed 170°C and there is no disassembly and no fire during the test and within six hours after
the test.

T.7 EETEAE

7o H R LA HER E N R KSR BEROE. REMRDEEWT:

(a) FEREEIN A FTEHEBEISV, RIGHR/NEE AR KT B EERAER 22V 1
BUINE

(b) HhERE N FTEHEEE>18V, RIGHH/NEE AR KNFTTHEBEER 1.2 £%.

WNIG N AR E N AT, TS AT 8] 24h.,

BE3R 70 B EE v H AE R IG T AR TP ARG 5 7 RN AR . TS K.

T.7 Overcharge

The charge current shall be twice the manufacturer’s recommended maximum continuous
charge current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the
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battery or 22V.

(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 SR

B RBNAAMGIRE TS 12V B IR BE R G R 5 Tl&E F 48 2 R OTK
R LI A 25 1 T SR TR

38 2 R/ INFI AT E 4B 1 FELPEL B far S50 R R IR, THELAS HH 45 7 O TR R Uit -
PRV AT SR A TR, TR R I T N S T L AUE A B R LA 4 e A

R R BB BT F A A B AR P AR R 7 RN TEREAR, TEE K.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12 V D.C. power supply at an initial current equal to the maximum discharge current specified
by the manufacturer. The specified discharge current is to be obtained connecting a resistive
load of the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the initial test
current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire
during the test and within 7 days after the test.
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. MR FEF(TEST PROCEDURE)

RS 4 Markinge

v

FRAbIE pretreatments

v

.

;

C1-C10¢

C11-C20¢

v

BEELL

Altitude simulations

v

Thermal teste

7 ECrush

v

"R Vibratione

£

v

FREIREE Shocke

v

ShEREERE

External short circuite

Y

c21-caof

Y

B E.

Forced discharge«

v

FARAME Anaylsise|
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7. MAEHE (DATA)

T.1 &EAHRL (Altitude simulation)

J3HT Pre-test Mk 5 After test BILER, A
filfhs, BRI K
] - - JiREEin 57 /5
Y= Mass loss Voltage Whether leakage
Mass Voltage Mass Voltage 5 o . ’
No. = A 7 RV (%) loss(%) venting,
®) \(V) (®) V) disassembly,
rupture, fire (Y/N)
Cl 5001 3.343 5001 3.343 0.00 0.00 N
C2 5002 3.349 5002 3.349 0.00 0.00 5
C3 5002 3.351 5002 3.351 0.00 0.00 N
C4 5003 3.342 5003 3.342 0.00 0.00 N
Cs 5001 3.345 5001 3.345 0.00 0.00 N
C6 5003 3.346 5003 3.346 0.00 0.00 N
o7 5003 3.352 5003 3.352 0.00 0.00 N
C8 5004 3.351 5004 3.351 0.00 0.00 N
C9 5001 3.346 5001 3.346 0.00 0.00 N
C10 5002 3.352 5002 3.352 0.00 0.00 N
T.2 B EiAIE (Thermal test)
JHT Pre-test M5 After test BHLBR, B,
; filtis, BRI K
By, = R A = | N — 42 = 7[<
g | TR | RE | omm | oam | JEOREEER) cem)
" Mass Voltage Mass Voltage o og W ether.ea age,
No. #(g) vy #(g) vy (%) loss(%) venting,
& b & disassembly,
rupture, fire (Y/N)
Cl 5001 3.343 5001 3.331 0.00 0.36 N
C2 5002 3349 5002 3327 0.00 0.66 N
C3 5002 3.351 5002 3.335 0.00 0.48 N
C4 5003 3.342 5003 3.329 0.00 0.39 N
Cs 5001 3.345 5001 3.322 0.00 0.69 N
C6 5003 3.346 5003 3.324 0.00 0.66 N
C7 5003 3.352 5003 3.327 0.00 0.74 N
C8 5004 3.351 5004 3.329 0.00 0.66 N
C9 5001 3.346 5001 3.331 0.00 0.45 N
C10 5002 3.352 5002 3.342 0.00 0.30 N
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T.3 #kzhiA5E(Vibration)

M HT Pre-test M5 After test BEER, #HS,
FEAAR, BRERFIEE K
N F!TE —= RE 3 =t H A
= Mass loss Voltage Whether leakage
Mass Voltage Mass Voltage o % . ’
No. 7 RV (o) HV) (%) loss(%) venting,
(®) \V) (g : disassembly,
rupture, fire (Y/N)
Cl 5001 3.331 5001 3.331 0.00 0.00 N
C2 5002 3327 5002 3307 0.00 0.00 N
C3 5002 3.335 5002 3.335 0.00 0.00 N
Cc4 5003 3.329 5003 3.329 0.00 0.00 N
C5 5001 3.322 5001 3.322 0.00 0.00 N
Co6 5003 3.324 5003 3.324 0.00 0.00 N
Cc7 5003 3.327 5003 3.327 0.00 0.00 N
C8 5004 3.329 5004 3.329 0.00 0.00 N
C9 5001 3.331 5001 3.331 0.00 0.00 N
C10 5002 3.342 5002 3.342 0.00 0.00 N
T.4 ri5e(Shock)
BT Pre-test M5 After test BrEk, #S,
" filfR, BRI K
1 = = \E— E: A 5 Ei H /7S
| omR | wE | me | mE | ZETR) BESH (/)
Nj Mass Voltage Mass Voltage (%) loss (‘5 ) Whethert'leakage,
. Q . 0 venting,
7L(g) R(V) i(g) RV) disassembly,
rupture, fire (Y/N)
Cl 5001 3.331 5001 3.331 0.00 0.00 N
C2 5002 3.327 5002 3.327 0.00 0.00 N
C3 5002 3.335 5002 3.335 0.00 0.00 N
C4 5003 3.329 5003 3.329 0.00 0.00 N
C5 5001 3.322 5001 3.322 0.00 0.00 N
Cé6 5003 3.324 5003 3.324 0.00 0.00 N
C7 5003 3.327 5003 3.327 0.00 0.00 N
C8 5004 3.329 5004 3.329 0.00 0.00 N
C9 5001 3.331 5001 3.331 0.00 0.00 N
C10 5002 3.342 5002 3.342 0.00 0.00 N
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T.5 #MEF%E % (External short circuit)

3} 41 No. BEEE AR, HRRRK /B
Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
€1 59.1 N
C2 60.2 N
C3 61.0 N
C4 63.4 N
Cs 64.4 N
C6 60.7 N
o7 61.8 N
C8 65.4 N
C9 63.4 N
C10 65.5 N
T.6 # & (crush)
B IB4S No. BERE ELMIE, BA /)
Peak temperature (°C) Whether disassembly, fire (Y/N)
C11 23.6 N
12 23.7 N
C13 23.1 N
C14 23.5 N
C15 23.8 N
C16 23.1 N
C17 23.3 N
C18 23.3 N
C19 23.5 N
C20 234 N
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T.7 &% 78 #(Overcharge)

R, Bk GEE)

i 4 =
Bt 5 No. Whether disassembly, fire (Y/N)

T.8 5& il FE(Forced discharge)

S g I BIME, & GB/IF)
g
"Bl 5 No. Whether disassembly, fire (Y/N)

C21

22

C23

C24

C25

C26

C27

C28

C29

C30

C31

32

€33

C34

G35

C36

C37

C38

C39

|z 2= Z| 2| 2|2 2| 2722 2| 2 2 22 22

C40
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R R A

WA 1:

BH 2

Name: Lithium Iron Phosphate Battery

Model: GBS-LFP160Ah-A
Voltage/Capacity/Energy: 3.2V/160Ah/512Wh

R

S
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i APPENDIX:

LRI T R RS A 10 B
Place of test (if not the same with the address of this No.10.Scieneroad HuangpuDistrict, Guangzhou
report) o 1 ’

I8 Temperature: _(20~25) C
2. IIRFREE AT m />

Testing ambient conditions FIXHEE Relative humidity: (55~65) %

3. WEPRAETTEM U (& D :
Statement of deviating standard method
(if applicable)
4. WIREERAWEL U AnEH):
Uncertainty statement of test results (if applicable)
5. pEmA kT (nEH):
Subcontracted items andsubcontractors
(if applicable)
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IFEFmEREESRGEER BRI REMER . ZEXER GQl ), BT 1983 £ 9 A, X&E
RBEARBEERMrMRSZLVRMA. MFERBRAETNRR, I FETHEEEER( MRER
B ERMEITRR S,

IF'FREREFETHEEEER (MAFHRRE ) ETHEERE=FEINErRRERR
FOAER M. PESHEITEEERINTERS( CNAS ATTHERAZREMNRIENA. EfFBET
FRLHATHERTHARIEEERAL( IECEE IATTHER CB LR E. hEEFRINEATEE
EHERS( CNCA JIEE R E K32 H M= ®IAIE( CCC AIE MmN, hEKREINIEPL CQC)
FEFRMENAZHMTRE . PEMARLATTH RS URKEOE, 2T &R 580 BEA . hE
MLESFE( K )BZARZRIMHATHAEZEZERREEENA S RREREBETA FREPH
INERRAR. IN'RESEMNPO 15 JFRAA. I'FEREEARSHERARARFEEIK
RIFRAFEF 4 KA

I"FERERIAE 140E8. 308, AFRRKKTBRENDHIHAY 13.8 AELHXK, HFEE
BELE, BEESREHETLHEATERARBTSE, £HAOEMYUFREFR 15000 & E ), ZIAT
RIS 40 M BF R A 96 2 3260 Fh=d / A , A 11034 1i; EBFREIL CB #&iMaENA 12 2
185 With:iE " FRRM B R ERINE N A IE . $5E | GE DR EREHE  FEFE TR T —&, &
AFEFEEREE BR—K, EZHST SR AE,

IFEREBREATAT 10 M ERFREEEERRBPO. 16 M mEREERRLET 6 4T

REIRBRATFRDD, HAR:

O ERBR-RERLEREERRPL

O @EREERMMERZEREEERRPL (7FR)
OERR&mEREERB O (I7FK)

O EXRHEp - REREERRPL (I'FK)

O ERBERA T mEREERR D (I7F)

W RE R RR LR A R R,

W FERRERRASRERR (S )

W HEERBLABRERRASEAREEMRBRLE
T T IR R R AR IR

T I IR R R R AR L h B T R
IR R R R ARG T R,

TR R R R S R i R TR

W FEEEREESARE ERRR

O I'FERNIEERBITREEZMN (7R ) TEEAFTEHL
O I FHEERELED R M TR AT ZE L
O I"FEAMEE S TREATH R

O ERFAFmEREERSRPL (I7F)

O BR&R-aREEERESS (17F)

O ER#Ur-mEE R REERED

O ERAMEEARmERERRRBRPL (I7FK)
O BXRTIHB[ARREERRPO (7FK)

W R RBERITESRTRIQWRLE ( R5E)

W HRERBEE T HEE AR ()

W AR R R E AT RS AT RARE (M)

o IR R R R EE SRR, (M)

o IR E R R R DITEN R A KA R IR, (NN )

Y FE R RS E AR E R S RN el (1M )
W ESRREREEER TR (5M)

Yo FRE R R L A SRR (M)

O I FEFHFIR KA RIEN TES AT R L
O I"FE @S RIS T TR AR

O I"'FERLSMFLLIGL. BRI TERORPEH L



